
LabC03 Kit Parts List

Page 1

n° Code BAG
4 lab02 shock body v3 Cap18508 1,0 1
4 Cap14033-6 1,0 1
4 Cap18512 1,0 1
4 Cap18509-X 1,0 1
4 Cap14036 1,0 1
4 Cap14042 1,0 1
4 Cap18510 1,0 1
4 Cap16085-B 1,0 1
4 Cap18502 1,0 1
4 Cap18504 1,0 1
4 Cap18507 1,0 1
4 Cap16027 1,1 1
4 Cap14030 1,1 1
2 Cap16098F 1,1 1
2 Cap16032 1,1 1
4 Cap171215 1,1 1
8 Cap16086 1,1 1

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap16014 2,0 2
2 Cap16019 2,0 2
1 Cap16028 2,0 2
1 2,0 2
1 Cap16033 2,0 2
1 Cap171015 2,0 2
1 Cap15005P 2,0 2
1 Cap15005P 2,0 2
1 Cap15005P 2,0 2
1 Cap16065 2,0 2
1 Cap18027 2,0 2
3 Cap16086 2,0 2
1 Cap17029 2,0 2
2 Cap17030 2,0 2

part Group Instruction Step
Shock Damper

shock absorber members (4)- shore 60 Shock Damper
shock oring  v3 Shock Damper
shock piston std v3 Shock Damper
shock uniball mount Shock Damper
shock uniball mount Shock Damper
shock shaft v3 Shock Damper
shock cup Shock Damper
shock low cup v3 Shock Damper
teflon cap shim v3 Shock Damper
shock screw v3 Shock Damper
shock nut Shock Damper
shock spring retainer Shock Damper
red front shock springs Shock Damper
red rear shock springs Shock Damper
oring 12x1,5 Shock Damper
uniball 5.8 Shock Damper

servo saver post Servo saver
bearing 5_8_2,5 Servo saver
servo saver nut Servo saver
servo saver shaft Cap 2212 Servo saver
servo saver spring Servo saver
oring 10x1,5 Servo saver
10mm servo saver plate – plastic Servo saver
11mm servo saver plate – plastic Servo saver
12mm servo saver plate – plastic Servo saver
lower servo saver Servo saver
upper servo saver v2 Servo saver
uniball 5.8 Servo saver
flat head screw m3x6 Servo saver
round head screw m3x6 Servo saver



LabC03 Kit Parts List

Page 2

--------- ------------------ ------------------ ------------------ ------------------ ---------
2 Cap16012 3,0 3
2 3,0 3
2 Cap16019 3,0 3
4 Cap18082 3,0 3
2 Cap15010 3,0 3
1 Cap17006 3,0 3
1 3,0 3
1 3,0 3
1 Cap16080-D 3,0 3
1 3,0 3
2 3,0 3
2 Cap17026 3,0 3

--------- ------------------ ------------------ ------------------ ------------------ ---------
2 Cap17002 4,0 4
2 Cap16021 4,0 4
1 Cap14024k 4,0 4
1 Cap14026k 4,0 4
1 Cap14027k 4,0 4
1 Cap18071 4,0 4
1 4,0 4
1 Cap14024k 4,0 4
1 Cap14026k 4,0 4
1 Cap14027k 4,0 4
1 Cap18080 4,0 4
2 Cap17016 4,0 4
1 4,0 4
1 Cap17010 4,0 4

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap16001L 5,0 5
1 Cap17002 5,0 5
2 Cap16011 5,0 5

1 Cap14017 5,0 5

belt tensioner bearing holder Belt tensioner
bearing 3_6_2,5 fl Cap 2013 Belt tensioner
bearing 5_8_2,5 Belt tensioner
bearing 5_8_2,5 fl Belt tensioner
belt tensioner bearing holder Belt tensioner
screw m3 x 3 Belt tensioner
balance belt tensioner Cap 2029-B Belt tensioner
balance tensioner shaft Cap 2216 Belt tensioner
balance tensioner bulkhead Belt tensioner
calibrated 3x5x0,3mm shims Cap-shim 3 Belt tensioner
calibrated 5x7x0,6mm shims Cap 434 Belt tensioner
round head screw m3x12 Belt tensioner

6mm  benzing Middle shaft holder
Bearing 6_12_5 Middle shaft holder
kevlar belt pulley mid-center + flange z19 Middle shaft holder
kevlar belt pulley mid-side + flange z25 Middle shaft holder
kevlar belt pulley mid-side + flange z26 Middle shaft holder
lab03 middle shaft Middle shaft holder
lab081 middle shaft stay V2 Cap 2190-V2 Middle shaft holder
kevlar belt pulley mid-center + flange z19 Middle shaft holder
kevlar belt pulley mid-side + flange z25 Middle shaft holder
kevlar belt pulley mid-side + flange z26 Middle shaft holder
shim 6,05_10_0,5 Middle shaft holder
2x12 needle Middle shaft holder
muffler spring extra long Cap  506XL Middle shaft holder
set screw m4x4 Middle shaft holder

2 speed light main shaft 2 speed gear
6mm  benzing 2 speed gear
2nd speed screws 2 speed gear

composite 2-speed gear z53  (1st) 2 speed gear

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight



LabC03 Kit Parts List

Page 3

1 Cap14020 5,0 5
2 Cap16079 5,0 5

1 Cap16024 5,0 5
1 Cap16025 5,0 5
1 Cap17009 5,0 5
2 Cap14032 5,0 5
2 Cap16031 5,0 5
2 Cap16062 5,0 5
1 Cap16074 5,0 5
2 Cap17021 5,0 5
6 Cap17038 5,0 5

--------- ------------------ ------------------ ------------------ ------------------ ---------
4 Cap16004 6,0 6
2 Cap14004B 6,0 6
4 Cap16017 6,0 6
4 Cap16026S 6,0 6
2 Cap17006 6,0 6
2 Cap16097 6,0 6
2 Cap17015 6,0 6
2 6,0 6
4 Cap16004 6,1 6
1 Cap14002B 6,1 6
1 Cap14003B 6,1 6
2 Cap16092 6,1 6
4 Cap16017 6,1 6
4 Cap16026S 6,1 6
2 Cap17006 6,1 6
2 Cap16096 6,1 6
2 Cap16063S 6,1 6
4 Cap17015 6,1 6
2 6,1 6
2 Cap16086 6,1 6

composite 2-speed gear z48 (2nd) 2 speed gear
bearing 6_10_3 2 speed gear

drive flange with one-way bearing (1st) 2 speed gear
carrier for 2-speed gear 2 speed gear
screw m4x10 2 speed gear
2-speed gear box shoe 2 speed gear
2 speed spring 2 speed gear
2 gear weight 2 speed gear
2 speed holder 2 speed gear
cap screw m2,5x10 2 speed gear
flat head screw m3x5 2 speed gear

steel ball pivot 8,4 Rear hub
rear upright hard Rear hub
bearing 10_16_4 Rear hub
monolite ball pivot screw 8,4 Rear hub
screw m3 x 3 Rear hub
rear cup joint Rear hub
2x10 needle Rear hub
wheel hex hub offest 0,75 Cap 255+ Rear hub
steel ball pivot 8,4 Front hub
front composite steering block r hard Front hub
front composite steering block r hard Front hub
filler for front swing shaft Front hub
bearing 10_16_4 Front hub
monolite ball pivot screw 8,4 Front hub
screw m3 x 3 Front hub
front universal cup joint Front hub
front cvd shaft -steel Front hub
2x10 needle Front hub
wheel hex hub offest +0 Cap 255 Front hub
uniball 5.8 Front hub



LabC03 Kit Parts List

Page 4

2 Cap17032 6,1 6
--------- ------------------ ------------------ ------------------ ------------------ ---------

1 Cap16013-V2 7,0 7
1 Cap16021 7,0 7
1 Cap14025k 7,0 7
1 Cap17010 7,0 7
2 Cap18069 7,0 7
2 7,0 7
1 Cap18056 7,0 7
2 Cap18066 7,0 7
1 Cap14025k 7,0 7
1 Cap16077 7,0 7
2 Cap17023 7,0 7

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap14010L 8,0 8
3 Cap17040 8,0 8
1 Cap14034 8,0 8
1 Cap15007P 8,0 8
2 Cap17016 8,0 8
2 Cap15011 8,0 8
2 Cap15013 8,0 8
2 Cap17031 8,0 8
2 Cap17032 8,0 8

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap16008 9,0 9
2 Cap16019 9,0 9
4 Cap17006 9,0 9
2 Cap18070-X 9,0 9
4 Cap14043 9,0 9
2 Cap16081 9,0 9
2 Cap16087 9,0 9

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap14014G 10,0 10

round head screw m3x8 Front hub

brake assy Brake set
bearing 6_12_4 Brake set
kevlar flange z20 Brake set
screw m4 x 4 Brake set
lab03 brake bushin Brake set
lab03 brake pad springs Cap 2070 Brake set
lab03 central bulkhead r Brake set
lab03 brake pad Brake set
kevlar belt pulley 2-speed center z20 Brake set
brake disk adapter Brake set
round head screw m3x10 Brake set

bumper 2013 Front bodymounts
nylon nut m3 Front bodymounts
front bumper (plastic) Front bodymounts
front bumper (plastic) Front bodymounts
2x12 needle Front bodymounts
front body mount Front bodymounts
rear body mount Front bodymounts
flat head screw m3x8 Front bodymounts
round head screw m3x8 Front bodymounts

anti roll bar rear 2mm Rear anti-roll bar
bearing 5_8_2,5 Rear anti-roll bar
screw m3 x 3 Rear anti-roll bar
lab03 rear anti roll bar bushin 2.0mm Rear anti-roll bar
uniball ball joint + throttle rod Rear anti-roll bar
sway bar adjustable rod Rear anti-roll bar
uniball 5,8 rear bar Rear anti-roll bar

front differential case with cover -carbon Front gear differential



LabC03 Kit Parts List

Page 5

1 Cap14014G 10,0 10
1 Cap172407K 10,0 10
2 Cap170520 10,0 10
2 Cap14045 10,0 10
2 Cap17042 10,0 10
2 Cap17042 10,0 10
2 Cap17015 10,0 10
2 Cap16075 10,0 10
2 Cap18018 10,1 10
2 Cap16056 10,1 10
1 Cap14028k 10,1 10
4 Cap17042 10,1 10
4 Cap14045 10,1 10
4 Cap17020 10,1 10
4 Cap17022 10,1 10
1 Cap14021G-V3 10,2 10
1 Cap14021G-V3 10,2 10
1 Cap24005 10,2 10
2 Cap170520 10,2 10
2 Cap14045 10,2 10
2 Cap17042 10,2 10
2 Cap17042 10,2 10
2 Cap17015 10,2 10
2 Cap16076 10,2 10
2 Cap18018 10,3 10
2 Cap16056 10,3 10
4 Cap17042 10,3 10
4 Cap14045 10,3 10
4 Cap17022 10,3 10

--------- ------------------ ------------------ ------------------ ------------------ ---------
4 Cap14038-Q 11,0 11
4 Cap14038-Q 11,0 11
2 Cap18002L 11,0 11

front differential case with cover -carbon Front gear differential
oring 15x1 Front gear differential
oring 5x2 Front gear differential
differential bevel + satellite gears (4+2) Front gear differential
Shims 5_10_0,1 Front gear differential
shims 5_15_0,3 Front gear differential
2x10 needle Front gear differential
front differential schaft Front gear differential
bearing 10_15_4 Front gear differential
light pin differential Front gear differential
kevlar belt pulley + flange z27 Front gear differential
Shims 3,5_10_0,25 Front gear differential
differential bevel + satellite gears (4+2) Front gear differential
flat head screw m2x6 Front gear differential
flat head screw m2,5x8 Front gear differential
rear differential case with cover -carbon Rear gear differential
rear differential case with cover -carbon Rear gear differential
oring 26x1 Rear gear differential
oring 5x2 Rear gear differential
differential bevel + satellite gears (4+2) Rear gear differential
Shims 5_10_0,1 Rear gear differential
shims 5_15_0,3 Rear gear differential
2x10 needle Rear gear differential
rear differential schaft Rear gear differential
bearing 10_15_4 Rear gear differential
light pin differential Rear gear differential
Shims 3,5_10_0,25 Rear gear differential
differential bevel + satellite gears (4+2) Rear gear differential
flat head screw m2,5x8 Rear gear differential

square suspension eccentric hub 45° Rear suspension
square suspension eccentric hub 45° Rear suspension
composite suspension arm rear upper xl Rear suspension



LabC03 Kit Parts List

Page 6

2 Cap18001 11,0 11
2 Cap18003 11,0 11
1 Cap18060 11,0 11
1 Cap18061 11,0 11
2 Cap18078 11,0 11
2 Cap16086F 11,0 11
2 Cap18019 11,0 11
2 Cap14008B 11,1 11
2 Cap17005 11,1 11
2 Cap17008 11,1 11
2 Cap14038 11,1 11
1 Cap18058 11,1 11
1 Cap18059 11,1 11
2 Cap18079 11,1 11
2 Cap17018 11,1 11
2 Cap16086 11,1 11
2 Cap17032 11,1 11
1 Cap16019 11,2 11
1 Cap16021 11,2 11
2 Cap14038 11,2 11
1 Cap18057 11,2 11
1 Cap15003N 11,2 11
1 Cap16069-B 11,2 11
2 Cap17023 11,2 11
2 Cap17029 11,2 11
6 Cap17031 11,2 11
1 Cap17002 11,3 11
1 Cap14013RB 11,3 11
2 Cap18062 11,3 11
1 Cap18068 11,3 11
2 Cap16064 11,3 11
1 Cap17002 11,4 11
1 Cap14022-18 11,4 11

rear ball end Rear suspension
rear adjustable rod Rear suspension
lab03 rear upper bulkhead right Rear suspension
lab03 rear upper bulkhead left Rear suspension
lab03 rear lower susp. shaft Rear suspension
flanged uniball 5,8 – 6 pz - Rear suspension
round head screw m2,5 x 4 Rear suspension
composite suspension arm rear lower hard Rear suspension
set screw m3x12 Rear suspension
set screw m3x8 Rear suspension
suspension eccentric bushing hub (4) Rear suspension
lab03 rear bulkhead r Rear suspension
lab03 rear bulkheadl Rear suspension
lab03 rear lower susp. shaft Rear suspension
3x10 needle Rear suspension
uniball 5.8 Rear suspension
round head screw m3x8 Rear suspension
beering 5_8_2,5 Rear suspension
beering 6_12_4 Rear suspension
suspension eccentric bushing hub (4) Rear suspension
lab03 central bulkhead l Rear suspension
 graphite shock tower rear Rear suspension
rear bulk support set Rear suspension
round head screw m3x10 Rear suspension
flat head screw m3x6 Rear suspension
flat head screw m3x8 Rear suspension
6mm  benzing Rear suspension
drive belt rear t 177 rb Rear suspension
lab03 eccentric reduction axe Rear suspension
lab03 brake disk Rear suspension
rear swingshaft ergal Rear suspension
benzing albero 6 Rear suspension
z18 spacer Rear suspension



LabC03 Kit Parts List

Page 7

1 Cap14023k 11,4 11
1 Cap14023k 11,4 11
2 Cap17043 11,4 11
1 Cap17016 11,4 11
4 Cap17026 11,4 11
2 Cap17024 11,4 11
2 Cap17032 11,4 11
1 Cap18063 11,5 11
1 Cap16029 11,5 11
1 Cap16068P 11,5 11
3 Cap17030 11,5 11
2 Cap17032 11,5 11

--------- ------------------ ------------------ ------------------ ------------------ ---------
3 Cap16009 12,0 12
1 Cap15014P 12,0 12
3 Cap17035 12,0 12
6 Cap17029 12,0 12
1 Cap14011RB 12,1 12
1 Cap14012RB 12,1 12
1 Cap16036 12,1 12
1 Cap15009P 12,1 12
4 Cap17029 12,1 12
4 Cap17030 12,1 12
1 Cap18064 12,2 12
4 Cap14041XL 12,2 12
2 Cap16073 12,2 12
1 Cap17030 12,2 12
4 Cap17034 12,2 12

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap14005B 13,0 13
1 Cap14006B 13,0 13
2 Cap16082 13,0 13
2 Cap17005 13,0 13

flange z18 st Rear suspension
kevlar belt pulley z18 Rear suspension
rasamentoshims Rear suspension
2x12 needle Rear suspension
round head screw m3x12 Rear suspension
flat head screw m3x12 Rear suspension
round head screw m3x8 Rear suspension
lab03 graphite brake upper plate Rear suspension
brake arm Rear suspension
plastic brake cam upper stay Rear suspension
round head screw m3x6 Rear suspension
round head screw m3x8 Rear suspension

composite battery mount (3) Battery holders
plastic battery plate Battery holders
flat screw m2,5x6 Battery holders
flat screw m3x6 Battery holders
drive belt front 186 rb Middle transmission
drive belt side 390 rb Middle transmission
central bulkhead r Middle transmission
plastic roll-center bridge Middle transmission
flat head screw m3x6 Middle transmission
flat head screw m3x6 Middle transmission
lab03 monblock engine mount Engine mount & servo saver
standard ball end xl Engine mount & servo saver
steering rod Engine mount & servo saver
round head screw m3x6 Engine mount & servo saver
flat screw m3x8 flanged  Engine mount & servo saver

suspension arm front lower r hard Front suspension
suspension arm front lower r hard Front suspension
adjustable  sway bar set Front suspension
screw m3x12 Front suspension

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight



LabC03 Kit Parts List

Page 8

2 Cap17006 13,0 13
2 Cap17011 13,0 13
1 Cap18050 13,0 13
1 Cap18051 13,0 13
2 Cap16051 13,0 13
1 Cap16006-78 13,0 13
2 Cap16084 13,0 13
2 Cap17025 13,0 13
2 Cap14007B 13,1 13
2 Cap14031 13,1 13
2 Cap14031 13,1 13
2 Cap14031 13,1 13
4 Cap14038-Q 13,1 13
1 Cap18052 13,1 13
1 Cap18053 13,1 13
2 Cap16052 13,1 13
2 Cap18019 13,1 13
2 Cap18062 13,2 13
1 Cap16007-78 13,2 13
4 Cap17031 13,2 13
1 Cap15002N 13,3 13
2 Cap17023 13,3 13
2 Cap17028 13,3 13
4 Cap22019 13,5 13
4 Cap17030 13,5 13
2 Cap17016 13,6 13
2 Cap15012 13,6 13
2 Cap15013 13,6 13
3 Cap17027 13,6 13
2 Cap17030 13,6 13
2 Cap17032 13,6 13

--------- ------------------ ------------------ ------------------ ------------------ ---------
3 Cap14029 14,0 14

screw m3x3 Front suspension
screw m4x6 Front suspension
lab03 front bulkhead r Front suspension
lab03 front bulkhead l Front suspension
front lower susp. shaft Front suspension
anti roll bar front male 0,78mm Front suspension
sway bar stay Front suspension
flat screw m3x12 flanged  Front suspension
suspension arm front lower upper hard Front suspension
caster spacerso1 reg caster Front suspension
caster spacers 1,5 reg caster Front suspension
caster spacers 2 reg caster Front suspension
suspension eccentric bushing hub (4)1 ,5 Front suspension
lab03 front upper bulkhead r Front suspension
lab03 front upper bulkheadt l Front suspension
front lower susp. shaft Front suspension
round head screw m2,5 x 4 Front suspension
lab03 eccentric reduction axe Front suspension
anti roll bar front female 0,78mm Front suspension
flat head screw m3x8 Front suspension
graphite shock tower front Front suspension
round head screw m3x10 Front suspension
round head screw m3x16 Front suspension
shims 3_6_1,5 Shock assembly
round head screw m3x6 Shock assembly
2x12 needle Bodymounts assembly
front body mount Bodymounts assembly
rear body mount Bodymounts assembly
flat head screw m3x10 Bodymounts assembly
round head screw m3x6 Bodymounts assembly
round head screw m3x8 Bodymounts assembly

fuel tank mounting grommet Fuel tank & F.F.S

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight

albertovalles
Highlight



LabC03 Kit Parts List

Page 9

3 Cap14029 14,0 14
1 Cap18054 14,0 14
1 14,0 14
1 14,0 14
1 Cap16061 14,0 14
1 Cap14039 14,0 14
2 Cap17019 14,0 14
2 Cap17031 14,0 14
3 Cap17032 14,0 14
1 Cap17005 14,1 14
2 Cap16048 14,1 14
2 Cap16048 14,1 14
2 Cap14042 14,1 14
2 Cap17041 14,1 14
2 Cap17041 14,1 14
1 Cap16070-B 14,1 14
1 Cap16086 14,1 14
4 Cap17026 14,1 14
4 Cap17028 14,1 14
3 Cap17030 14,1 14
1 Cap18073 14,2 14
1 14,2 14
4 Cap18512 14,2 14
4 Cap17047 14,2 14
2 Cap17026 14,2 14
1 Cap17041 14,3 14
1 Cap17041 14,3 14
2 Cap17041 14,3 14
2 Cap16015-1 14,3 14
2 Cap17039 14,3 14
2 Cap17006 14,3 14
1 Cap17041 14,3 14
1 Cap17041 14,3 14

fuel tank mounting grommet Fuel tank & F.F.S
lab03 radio plate ffs 2 Fuel tank & F.F.S
lab081 bushing flex type a Cap 2213 Fuel tank & F.F.S
lab081bushing flex type b Cap 2214 Fuel tank & F.F.S
rollbar Fuel tank & F.F.S
fuel tank Fuel tank & F.F.S
flat head screw m2,5 x 5 Fuel tank & F.F.S
flat head screw m3x8 Fuel tank & F.F.S
round head screw m3x8 Fuel tank & F.F.S
set screw m3x12 Electronics
throttle linkage Electronics
throttle linkage Electronics
shock uniball mount Electronics
throttle linkage 1,5 Electronics
throttle linkage 1,0 Electronics
steering servo mount Electronics
uniball 5.8 Electronics
round head screw m3x12 Electronics
round head screw m3x16 Electronics
round head screw m3x6 Electronics
lab03 reciver box rx Electronics
lab081 reciver box rx Cap 2186-B Electronics
shock oring v3 Electronics
flat head screw m2x16 Electronics
round head screw m3x12 Electronics
steering servo mount Gas/brake linkage
steering servo mount Gas/brake linkage
steering servo mount Gas/brake linkage
gas/brake linkage stopper+collar Gas/brake linkage
nylon nut m2,5 Gas/brake linkage
set screw m3x3 Gas/brake linkage
steering servo mount spring Gas/brake linkage
steering servo mount Gas/brake linkage



LabC03 Kit Parts List

Page 10

1 Cap17041 14,3 14
2 Cap17021 14,3 14
1 Cap16019 14,4 14
5 Cap17030 14,4 14
4 14,5 14

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
2 15,0 15
1 15,0 15
1 Cap407WC08 15,0 15
2 15,0 15
1 15,0 15
1 15,0 15
1 15,0 15
1 Cap17050 15,0 15
1 Cap17045 15,0 15

--------- ------------------ ------------------ ------------------ ------------------ ---------
1 Cap18055 11,2 box
1 ------------------ ------------------ box
1 1,0 box
1 10,3 box
1 10,1 box
1 ------------------ ------------------ ------------------ box
1 ------------------ ------------------ ------------------ box
1 antenna tube Cap14001 14,2 box

steering servo mount Gas/brake linkage
cap screw m2,5x10 Gas/brake linkage
bearing 5_8_2,5 Radio plate assembly
round head screw m3x6 Radio plate assembly
 4mm flanged wheel nut  Cap 854 Wheels assembly

flywheel Cap 405WC Clutch
flywheel nut                                      Cap 408 Clutch
flyweight Cap 414 Clutch
 large hardened alluminium clutch shoe plate                                Cap 411M08 Clutch
capricorn red clutch shoe Cap 403-08 Clutch
spring stay                               Cap 410WC Clutch
clutch spring standard       (1/10)                  Cap 417 Clutch
spring preload nut Cap 409 Clutch
calibred washer Cap 434 Clutch
bearing  5_10_4 Cap 413 Clutch
steel clutch bell Clutch
bearing 5_8_2,5 Cap 413 Clutch
thrust bearing (diameter 5,0 - 5,2 mm)  ball 2mm Cap 412 Clutch
thrust bearing holder                         Cap 406-08 Clutch
screw m3 x 12 Cap 406-08 Clutch
pinion gear z20 Clutch
pinion gear z15 Clutch

lab03 chassis Rear suspension
fuel tube Cap 829
silicon oil #600 Cap-SILamm Shock Damper
silicon oil #80,000 Cap-SILdiff Rear gear differential
silicon oil #300,000 Cap-SILdiff Front gear differential
sticker
pen drive usb (instruction manual)

Electronics


	foglio



